
FKEDLWCK L. ASC~IAUER, JIC.  
CIIRIS H. BENTLEY, P.A. 
ROBERT C. BRANNAN 
DAVID F. CIIESTER 
F. MARSHALL DETERDING 
JOHN R. JENKINS, P.A. 
STEWN T. MINDLIN, P.A. 

DAREN L. Siiippy 
WILLIAM E. SUNDSTROM, P.A. 
DIANE D. TREMOIG P.A. 

ROBERT M. C. Rosri, OF COUNSEL 

CliASlTY H. O’STEEN 

JOHN L. WIHARTON - 

WAYNE L. ~ C l l l E ~ E l . l 3 E l N ,  OF COI/NSEL 

LAW OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 BWRSTONE PINES D m  
TALLAH~SSEE, FLORIDA 32301 

(850) 877-6555 
FAX (850) 656-4029 

www. rs bat torneys .com 

CEwrw. FI.OIUDA OFFICI: 
SANLANIXI CENTI~R 
2180 W. STME RON) 434, Srirrii 2118 
LONGWOOD, FLORIDA 32779 
( 4 0 7 )  830-6331 
F A X  ( 4 0 7 )  830-8522 

REPLY TO CENTRAL FLORIDA OFFICE 
[...]
Environmental Engineering 

EJJ/adh 

Cc: David Weber, PE -- PBS&J 
Permit File Copy - Cypress Lakes 



1. 

2. 

3. 

4. 

5 .  

6 

7 

GENERAL CONDITIONS 

The terms, conditions, requirements, limitations, and restrictions set forth in this permit, are 
"permit conditions" and are binding and enforceable pursuant to Sections 403.14 1, 403.16 1, 
403.727, or 403.859 through 403.861, Florida Statutes. The permittee is placed on notice that the 
Department will review this permit periodically and may initiate enforcement action for any 
violation of these conditions. 

This permit is valid only for the specific processes and operations applied for and indicated in the 
approved drawings or exhibits. Any unauthorized deviation from the approved drawings, exhibits, 
specifications, or conditions of this permit may constitute grounds for revocations and enforcement 
action by the Department. . 

As provided in subsections 403.087(6) and 403.722(5), F.S., the issuance of this permit does not 
convey any vested rights or any exclusive privileges. Neither does it authorize any injury to public 
or private property or any invasion of personal rights, nor any infringement of federal, state, or 
local laws or regulations. This permit is not a waiver of or approval of any other Department 
permit that may be required for other aspects of the total project which are not addressed in this 
permit. 

This permit conveys no title to land or water, does not constitute State recognition or 
acknowledgment of title, and does not constitute authority for the use of submerged lands unless 
herein provided and the necessary title or leasehold interests have been obtained from the State. 
Only the Trustees of the Internal Improvement Trust Fund may express State opinion as to title. 

This permit does not relieve the permittee from liability for harm or injury to human health or 
welfare, animal, or plant life, or property caused by the construction or operation of this permitted 
source, or from penalties. Nor does it allow the permittee to cause pollution in contravention of 
Florida Statutes and Department rules, unless specifically authorized by an order from the 
Department. 

The permittee shall properly operate and maintain the facility and systems of treatment and control 
(and related appurtenances) that are installed and used by the permittee to achieve compliance with 
the conditions of this permit, are required by the Department rules. This provision includes the 
operation of backup or auxiliary facilities or similar systems when necessary to achieve compliance 
with the conditions of the permit and when required by Department rules. 

The permittee, by accepting this permit, specifically agrees to allow authorized Department 
personnel, upon presentation of credentials or other documents as may be required by law and at 
reasonable times, access to the premises where the permitted activity is located or conducted to: 

(a) Have access to and copy any records that must be kept under conditions of the permit; 

(b) Inspect the facility, equipment, practices, or operations regulated or required under this permit; 
and 

GENEFUL CONDITIONS - REG 
08/95 

Page 1 of 3 



.. 
14. The permittee shall comply with the following: 

(a) Upon request, the permittee shall fbrnish all records and plans required under Department rules. 
During enforcement actions, the retention period for all records will be extended automatically 
unless otherwise stipulated by the Department. 

(b) The permittee shall hold at the facility or other location designated by this permit records of all 
monitoring information (including all calibration and maintenance records and all original strip 
chart recordings for continuous monitoring instrumentation) required by the permit, copies of 
all reports required by this permit, and records of all data used to complete the application for 
this permit. These materials shall be retained at least three (3) years from the date of the 
sample, measure report, or application unless otherwise specified by Department rules. 

(c) Records of monitoring information shall include: 

1) The date, exact place, and time of sampling or measurements; 
2) The person responsible for performing the sampling or measurements; 
3) The dates analyses were performed; 
4) The person responsible for performing the analyses; 
5 )  The analytical techniques or methods used; 
6) The results of such analyses. 

15. When requested by the Department, the permittee shall within a reasonable time fbrnish any 
information required by law, which is needed to determine compliance with the permit. If the 
p-crmittee becomes aware the relevant facts were not submitted or were incorrect in the permit 
application or in any report to the Department, such facts or information shall be corrected 
promptly. 

GENERAL CONDITIONS - REG 
08/95 

Page 3 of 3 





Employees Involved in Cypress Lakes Utilities, Inc. Operations 
During Test Year 2005: 

Patrick Flynn, Regional Director: Oversees all operations and employees in Florida. 

Rick Retz, Regional Manager: Manages operations and employees for all West Coast 
operations, West Coast operations include all systems located in South Florida and West 
Florida. 

Tony Wierzbicki, Project Manager: Manages capital projects and developer activity 
within the West Coast and South Florida Operations areas 

Michael T. Dum, Regional Manager 

John G. Holdman, Area Manager 

David Ray Rodriguez, Area Manager 

Field Employees: 

David Shoffstall, Lead Operator (“C” Water License, “C” Wastewater License): 
Mr. Shoffstall is responsible for overseeing the day-to-day operations of the Cypress 
Lakes water and wastewater facilities. 
Open - Operator 

Shantavious Simone Rainey, Operator 
Todd David Hiscock, PT Operator 



Facilities: 

The minimum staffing requirement at the Cypress Lakes wastewater plant is 6 hours per 
day, 7 days per week and a weekend visit by a minimum Class “C” wastewater operator. 
The minimum staffing requirement at the Cypress Lakes water treatment plant is !h hour 
per day, six days per week. 

Duties and Responsibilities: 

Responsible for performing treatment plant, collection system and transmission 
system operation and maintenance. Duties are to be completed in a reasonable 
and professional manner consistent with standard operating practices in order to 
comply with state and local regulatory rules and requirements. Must perform 
duties consistent with the protection of the public health and the environment. 
Perform responsible, efficient, and effective on-site management and supervision 
of all system functions, 
Submit complete, accurate and timely periodic plant operating reports. 
Report to the Permittee and the Department of Environmental Protection any 
serious plant or system breakdown or condition causing or likely to cause serious, 
inefficient or unsafe treatment or discharge of wastewater in a manner not 
authorized by the current permit. 
Submit accurate reports relative to treatment plant, collection system, and 
transmission system operation, including sampling and laboratory analysis. 
Maintain an operation and maintenance log for the plant, current to the last 
operation and maintenance task performed. 
Perform required preventative maintenance in conformance with equipment 
manufacturer recommendations. Repair or replace plant equipment and collection 
system components as needed to keep the facilities operating as permitted. 
Perform various service order functions including but not limited to the following: 
customer complaints; reading and checking meters; cross-connection inspections; 
installing or repairing the collection and disposal systems. 
Maintain the visual aesthetics of the facilities in compliance with company 
standards, including grounds maintenance, fence repairs, site security, lighting 
fixtures, and general building upkeep. 





TITLE PAGE 

ABBREVIATED CAPACITY ANALYSIS REPORT 

For 

CYPRESS LAKES WWTP 

POLK COUNTY, FLORIDA 

Report Date: April, 2003 

Previous Initial Capacity Analysis Report: unknown 

DEP FILE NUMBER FLAOO 13 123 

PERMIT REVISION NO. FLAOO13123-001-DW2P 

Permit Expiration Date: November 8,2003 

1 



CERTIFICATIONS 

PERMITEE: 

Cypress ~ a k k s  Utilities, In:. 
200 Weathersfield Avenue 
Altamonte Springs, Florida 327 14 
(407) 868-1919 

Certification: I have reviewed this report and am fully aware of the recommendations included 
in the report. 

n 

2800 Fruitville Road, Suite 300 
Sarasota, Florida 34237 
(94 1) 954-4036 

Certification: The information contained in this report is true and correct to the best of my 
knowledge, the report was prepared in accordance with sound engineering principles. 

2 



TITLE PAGE 

CERTIFICATIONS 

TABLE OF CONTENTS 

CHAPTER 1 .O - INTRODUCTION 

CHAPTER 2.0 - EXISTING CONDITIONS 

CHAPTER 3.0 - FUTURE CONDITIONS 

CHAPTER 4.0 - SUMMARY AND CONCLUSIONS 

TABLE OF CONTENTS 

Page 1 

Page 2 

Page 3 

Page 4 

Page 4 

Page 5 

Page 5 

ATTACHMENTS (at end of report) 

A Process Flow Diagram 
B Plant Data 

3 



CHAPTER 1.0 INTRODUCTION 

The Cypress Lakes WWTP is a 175,000 gpd AADF facility serving a residential 
subdivision in Polk County located off of US 98. The collection system receives only 
domestic wastewater. Residential units (population and flow) is approaching buildout. 

Cypress Lakes WWTP is owned and operated by Cypress Lakes Utilities, Inc. an affiliate 
of Utilities, Inc. of Florida which is located at 200 Weathersfield Avenue, Altamonte 
Springs, Florida 32714. 

CHAPTER 2.0 EXISTING CONDITIONS 

The treatment facility consists of a flow equalization tank with flow transferred to three 
treatment trains. The system uses the extended aeration activated sludge process with 
clarifiers followed by sand filters and chlorine disinfection. The final effluent is 
discharged to three golf course irrigation ponds for storage and golf course irrigation. 

Process units: 

Influent screening 
Surge tank 48,000 gallons 
Aeration Train No. 1 at 79,100 gallons with a 240 sf clarifier 
Aeration Train No.2 at 79,100 gallons with a 240 sf clarifier 
Aeration Train No.3 at 92,000 gallons with a 228 sf clarifier 
Three gravity sand filters, two cells 50 sf and one at 40 sf 
Two chlorine contact tanks at 5,000 gallons total 
Two aerobic residuals holding tanks at 17,000 gallons 

Effluent is sampled for turbidity and chlorine residual before entering a golf course 
irrigation pond for transfer by pumping to the golf course irrigation system. 

Waste sludge is treated at an off-site residuals management facility. 

The plant operating efficiency is based on CBOD and TSS analysis that shows influent 
values of CBOD of 100 to 300 m g L  with effluent values of 2 to 3 m a ,  and influent 
values of TSS of 100 to 300 mg/L with effluent values of 1 to 3 mgL.  Data confirms 
plant operates within design and permit standards. 

Monthly wastewater flows for the past 10 years are attached. 

Treatment levels by permit for reuse discharge allow 20 m g L  CBOD, and 5 mg/L total 
suspended solids. Plant effluent values are well below permit standards. 

4 



CHAPTER 3.0 FUTURE CONDITIONS 

Service area is approaching buildout with 1,180 connections out of 1557. The present 
flow of 0.120 mgd will increase to 0.160 mgd at buildout which is still below the plant 
capacity of 0.175 mgd. 

CHAPTER 4.0 SUMMARY AND CONCLUSIONS 

The facility is meeting permit effluent conditions and flows upon approaching buildout 
will be below permitted plant capacity. 

5 



Aeration No. 1 
79,100 gallons 

Chlorine contact 
2500 gal 

Clarifier No. 1 
240 sqft 

Chlorine contact 
2500 gal 

Cypress Lakes WWTP Process Flow 
Plant Capacity 0.175 mgd AADF 

Flow 
Manual Bar Screen Flow divided to Equalization 

b three parallel b Tank with 
Forcemain treatment trains Transfer Pumps 

48,000 gallons 

Extended 
Aeration No. 2 Aeration No. 3 
79, I 0 0  gallons 92,000 gallons 

Clarifier No. 2 
240 sqft 228 sqft 
18,000 gal 10,150 gal 

Clarifer No. 3 

I 

I I 

Flow meter 
vault 

Sand Filter No. 
1 with clearwell 
and mudwell 
50 sqft 

ROO1 to three golf course irrigation ponds 
(2 million gallons each) for reuse on 137 ac 

b 

2 with clearwell 
and mudwell 
50 sqft 

with clearwell 
and mudwell 
40 sqft 



CYPRESS LAKES WWTP 
EFFLUENT FLOW RECORDS, MONTHLY AVERAGE DAILY FLOW (mgd) 
PERMIT NO. FLA013123 

1993 1994 1995 1996 1997 1998 1999 2000 2001 2002 2003 
January 0.061 0.066 0.101 0.079 0.089 0.086 0.091 0.098 0.118 0.123 
February 
March 
April 
May 
June 
July 
August 
September 
October 
November 

0.070 0.068 0.092 0.082 0.070 0.088 0.098 0.104 0.124 0.132 
0.050 0.082 0.082 0.085 0.080 0.090 0.103 0.110 0.126 0.138 
0.043 0.064 0.068 0.073 * 0.071 0.077 0.089 0.107 0.109 
0.030 0.053 0.058 0.054 * 0.056 0.062 0.070 0.102 0.088 
0.026 0.054 0.055 0.052 0.066 0.050 0.063 0.060 0.102 0.105 
0.032 0.060 0.049 0.050 0.056 0.051 0.053 0.064 0.111 0.112 
0.034 0.056 0.054 0.050 0.064 0.054 0.057 0.063 0.085 0.104 
0.038 0.059 0.053 0.066 0.058 ** 0.070 0.101 0.104 
0.044 0.063 0.058 0.086 0.063 ** 0.068 0.099 0.104 
0.047 0.072 0.082 0.099 0.073 0.089 0.088 0.105 0.104 

December 0.047 0.065 0.074 0.098 0.033 0.080 0.084 0.103 0.102 
ANN AVG 0.044 0.064 0.069 0.066 0.076 0.062 0.075 0.079 0.102 0.108 

*Flow meter was not working 
**Data lost in plant fire 
5/1/01-6/30/02: Est. flow, flow transducer was OIS, then replaced 



CYPRESS LAKES M P  PERMIT CAPACITY= 0.175 mgd 
MONTHLY AVG. DAILY FLOW, 1993-2002 

0.18 

0.17 

0.16 

0.15 

0.14 

0.13 

L 0.12 
n 
a s o . 1 1  

E 0.09 

$ r  w 0.1 

0 

0.08 

0.07 

0.06 

0.05 

0.04 

0.03 

0.02 

MONTH-YEAR 



.. 5 



D 
1: 

PZST ST8 E98 : *ON XWA 







mt* 

W ! y  91- 



20 33Wd bZEt8t8E98 3P:05 &80Z/EI /E0 



PLANT CAPACITY 
175,000 GPD AADF ’ // CYPRESS LAKES WWTP 

SITE PLAN 



Florida Public Service Commission 

E x p h a b ~  Pmvide Lhe cahhlim of average rate base for the test year, showing all adjustments. All nonused and useful items should be reported as Plant Held For Future Use. 

Schedule: A-1 Revised 
Page 1 of 1 
Preparer: Virchow, Krause 

(1) (2) (3) (4) (5) (6) (7) 
Balance Adjusted Adjusted 

Lne Per utlllty Books Proforma utlllty Supporting 
- No Description Books Adjustments Balance Adjustments Balance Schedule(s) 

$ 1.394.454 $ 

509 

1.404.958 A-5. A 3  $ $ 1,394,454 $ 10,504 A 

509 509 A 5  

3 L e a  Non-Vsed (L Usefd Plant - A-3. A-7 

4 CaWrudi i  Wak in Prcqess - E  - A-3. A-18 

5 Less: Ammrlated Depeciation (441.149) (441,149) (203) B (441,352) A-9, A-7 

6 Less: CLAC (288.599) (288.599) (288,599) A-12 

7 A”&& Amatbation of ClAC 

8Fq!&k”ustment 

73.149 73,149 

- F  

73,149 A-I4 

- A-3. A-18 

9 A”. Amat Of-. wustments - F  - Ad. A-18 

1 O A d v m C e s f a C ~  - A-16 

11 Wxkitg Capital Alkwswa 

12 To(alRateBase 

21.790 A-17.Ad 21.790 G 

$ 738.363 $ $ 738.363 5 770.454 

1 



Florida Public Service Commission 

Schedule: A-2 Revised 
Page 1 of 1 
Preparer: Virchow. Krause 

Canpay: Cypess Lakes Wties ,  Inc. 
Docket No.: 060257-WS 
Tesi Year End: December 31.2005 
I* [ 1 or FM [I] 
Hitofie [XI or proiected [ ]  

M u m :  Pmvide Uw? calallion of average rate base for lhe test year, showing all adjustments. All non-used and useful items should be reported as Plant Held For Future Use. 

(1) (2) (3) (4) (5) (6) (7) 
Balance Adjusted Adjusted 

Line Per Utility Books Proforma Ulilily Supporting 
No. Description Books Adjustments Balance Adjustments Balance Schedule(s) 

1 Utiipbntinservice 5 2.323.319 5 f 2.323.319 5 14,437 A f 2.337.756 A-6 

2 U t i i  Land 6 Land MIS 2.610 2,610 2,610 A-6 

3 Less:  “-Used L Useful Plant (9,310) C (9,310) - (9.310) A-3, A-7 

4 Consbudion Wnic in Progress 

5 Less: Ammllded Depredation 

(200.004) E 200.004 

(701,311) (701,311) (483) B 

- A-3.A-18 

(701.794) A-10, A-3 

6 Less: ClAC (71 1.034) (711,034) - (711.034) A-12 

7 Accumulated -&ion of ClAC 155,692 155.692 155,691.50 A-14 